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Farre Barnledo, S.A. de C.V.
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ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED

Ferre Barniedo, S.A. de C.V.

Av. Revolucion #81

Edo. de Mexico _

55024 SAN CRISTOBAL ECATEPEC, C.P.
MEXICO

Manufacturer's test certificate acc. to ASTM A &
Ord.item  Prodict Length Weight Heat or Waeight Bund. Bars
000005 W 36 X 12 X 160 40 5,804 mit
12.182 mm 87138 2,802 mt 1
/} 00898 2,902 mt 1
Heat nr V4 Heat analysls. (%)
c . 3i Cw\ Ni Cr Nk Mo CEY  3sn e aad
Q s0 7 (‘ 0, 10
Max @ 0,035 &, 045 ,60 A5 Q.35 0,150 9,050 0,150 0,45 9,150
B71:3 0,08 B 0,026 0, 324 011 e, , 011 0,601 0,065¢ 0,28 0,02 6,017
00898 4 / 1 07 0, 0]0&20 0, ,zQ (I, W 11 ©,001 0,040 0,29 0,02 5,012

Heat or Q\

( £} TS El. (%) T/{

Min  50.00{ 65.000 1@0 ~

Max  65.0 40,35

87138 54,595 3':‘35 24,31 4,81

87138 60.175 73, 6‘ o, e1f((*4

008438 53.015 712.35% a
00898 58.435 71,630 24, 66
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